R
CNAS L0748

NO.1114090006
& Iz IR &
Test Report

A it BL234 3.8V 3900/4000mAh
a .
Rt 14. 82/15. 2Wh (Rated/Typ)

Name of Sample: Li-ion Battery BL234 3.8V 3900/4000mih
14. 82/15. 2Wh (Rated/Typ)

é}g_ﬁb—_ KEH GRE) HETFHRAR

Consignor: SCUD (FUJIAN) ELECTRONICS Co., Ltd

O I 0

Shanghai Research Institute of Chemical Industry Testing Centre




LT AR AR F S
BB R E

SRICI Testing Centre Test Report NO. 1114090006

Lo

Criterion (e piNGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3
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& ST BL234 3.8V 3900/4000mAh 14. 82/15. 2Wh (Rated/Typ)
H LA Chinese
Name of Sample| o Li-ion Battery BL234 3.8V 3900/4000mAh 14.82/15.2Wh(Rated/Typ)
English
Cin it 1114090006
Sample No.
EX XV KEME GEdH ATAHRAE
Consignor SCUD (FUJIAN) ELECTRONICS Co., Ltd
EERL KRR (RE) BTERAR
Manufacturer SCUD (FUJIAN) ELECTRONICS Co., Ltd
B BAE (AFRREPESHRUS RRAREE
T/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38, 3 UNITED NATIONS “Recommendaticns on the TRANSPORT
Test method §F DANGEROUS GOODS” Manusl of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Anend. 1tAsend. 2 38.3
xR HAR (XTRERNEINRLT RENETEH

T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38,3 UNITED NATIONS “Recommendations on the TRANSPORT

AL RENEHYIT
Appearance Silver and black Aluminum—plastics shell
HagzaR 9014-09-01 AR 8K 2014-09-02 ~ 2014-09-19
Accepted Date 01 Test Date

FEAERIL AR ) Ry SME RS SR L BRI

AR E Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
ZHL, ZELFSESE (XTEREMESHMEI RBAFEF
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3¢FHEEK.
b i g - The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
) OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3.
Conclusion
R AWM (Date) : 2014-09-22
&2 W70 B et i i Rechargeable Single Cell Battery. AR RTI TS, T8H/MARENEATR
o rASA,
Comment
£33 SoE L /
Consignor
Address
ol CL TS ol x
Approver: Checker:
RH

Title:

Fll {4 T#4F (Vice chief engineer)
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Name of Test Standard requirement or The g
N Test Result |Conclusion| Remark
NO. ltems Clause Number of Standard
AR (AT ERAH SN WRAEET
N 1% ST/SG/AC. 10/11/Rev. 5/Amend. § 38,3 W38 T. 1) WLBE 1
1 3 ﬁfigm . |UN Manual of Tests and Criteria Section See Appendix 1 iy /
Altitude simulationfsy s ac. 10/11/Rev, 5/Ameni. 1 38.3 Test T.1 Besaed
AR (X FRREHESNRINY ARAFEF
ik ;Y ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 iR T.2| WX 2
2 UN Manual of Tests and Criteria Section See Appendix 2 ks /
Thermal test  |sr/s/ac, 10/11/Rev, 5/Amend. 1 38.3 Test T.2 Passed
BREeE (ETEREPERMARIAT RRaEEF
)] FE ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 A58 T3] Lp# 3
3 d 3 LN Manual of Tests and Criteria Section See Appendix 3 ¥
Vibration ST/SG/AC. 10/11/Rev- 5/Amend. 1 38. 3 Test T.3 Passed
B4 (XTREREDENNRLY RGEMFET
i #y ST/SG/AC, 10/11/Rev. 5/Amend. 1 38.3 4% T. 4| IR 4
4 UN Manual of Tests and Criteria Sectiun See Appendix 4 it 7
Shock ST/SG/AC. 10/11/Rev. 5/Auend. 1 38.3 Test T.4 Passed
AR (ETREREDERMANE RLNFEF
b WY ST/SGAAC. 10/11/Rev. 5/Anend. | 38.3 iR¥ T.5| BLHI& 5
g UN Manval of Tests and Criteria Section See Appendix 5 & /
External short |sr/sc/ac. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 Passcd
circuit
NEE O ranfhiaSeRls ARnET
#3 ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38, 4 t4 6
HIE i
6 Crush A% T.6 See Appendix 6 &t /
us IN Manual of Tests and Criterie Secticn Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend, 2 38, § Tesy
FAaB CXTRERMEEHARES RIQMbRE
Pog ) WE» ST/SC/AC. 10/11/Rev. 5/Amend. 1 38. 3 308 T.7| WPHE 7
7 UN Nanual of Tests and Criteria Section See Appendix 7 e w3 /
Overcharge ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 Tost T.7 Pessid
RaE CRTRREMZESMRINE RLmEET
Wl Y ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 R4 T.8| R 8
8 = IN Manual of Tests and Criteria Secticn See Appendix 8 eg i /
Forced discharge [sr/so/ac. 10/11/Rev. 3/Amend. 1 38,3 Test T.8 rm P:ssed
P e S TSGR 21°C-22°C ; IR BEIR AL : 50%-56%
Test Environment Ambient temperature:21°C-22°C;Ambient humidity:50%-56%;
Condition
~ R i+ 1Efr. 500 ¥
AT E Altitude simulation, Thermal test, Vibration, Shock, Externalshort
9‘@&@‘»% Test Item circuit, Forced discharge
Subcontracted Test HORBE | £HF AR o 4 511440
Condition Subcontracted | Name AHRLT Post Code
Laboratory | &3k | rimEBEKiEH=H LA S S
Address BI3HZ— Tel
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A% ; e LR
No. Name of Test Items | Ajtitude simulation
Ha | HERS A Botore R Afer | smx |Hees| ke
%% | Sample Status BRE | A%BLAR | A¥E | FBELE |Mass Loss| Residual | L&
Sample Mass ocv Mass ocvV OCV  |Other
No. e N g N % %  |Event
05 | e | 3919 433 | 59.723 | 4.33 0.00 | 100.00
s | e | #9502 433 | 59.546 | 4.33 0.00 | 100.00 | O
08 | e | edast 433 | 59.465 | 4.33 0.00 | 100.00 | O
008 | o e | B9yuE 4.33 | 59.801 4.33 0.00 | 100.00 | O
005 | jomnners | 59.699 4.33 59. 701 4,33 0.00 | 100.00 | ©
006 | arxerh o |ieomiz | 43 | s | s 0.00 | 100.00 | O
007 | greext . | so.se4 | 433 | se.se3 | 433 0.00 | 100.00 | ©
008 | oerEERM | s9.524 | 433 | 59525 | 4.33 0.00 | 100.00 | O
009 | el | 59.695 433 | 59.696 | 4.33 0.00 | 100.00 | O
00| ot sees | Ramm | 60isiT | 4 0.00 | 100.00 | ©
R e

&ii: L-E V-RA D-MR R-3AR F-RX 0-A#iR. LML, LMK, LR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% J BRAELH | A
No. Name of Test Items | Therpa] test
o | Maws ol Beloe G A | gk | b S
&% Sample Status FE | FHLE ¥ | #3®w/E|MassLosy Residual | W§
Sample Mass oCcVv Mass oCcv 7 OCV  |Other
No. ‘g N g Al 1% /% |Event
7o [ SO [ 433 | se.718 | 4.26 0.01 98.38 | O
02 | ookt | sesee | w3 | 50.508 | 4.2 o.01 | 983 | O
003 | remex® . | 59.465 | 433 | 59.457 | 4.26 0.01 | 98.38 | ©
006 | e | sd.s01 433 | 59.793 | 4.26 0.01 98.38 | O
| R O [ 1L 4.33 | 59.694 | 4.26 0.00 | 9838 | ©
006 | onmtEL | 8881 433 | 59.368 | 4.26 o.01 | 38 | O
007 | it I} 50, 863 4.33 59. 858 4.26 0.01 98.38 | ©
008 | e | so.s2s | a3 | s9518 | w26 0.00 | 9838 | O
000 | oo | 58686 4.33 59. 690 4.26 0.01 98.38 | O
00 | iy et ks 59. 511 433 | 59.510 | 4.26 0.00 | 9838 | O
uFﬁ This space intentionally

left blank

£id: Ll V-#RA, D-M4R R-3REL F-RK -k, RBA. LK. LA, Lak.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : RBRAB LA | R
No. Name of Test Items | yibration
Fre 2 ﬁ-é’u:&.& 'Lﬂﬁ"éf\' Before RIS After lﬁ‘iiﬁi *‘]%Q,E. %4&‘
&5 Sample Status V% 3 Fswm| FAE | F%RE |MassLoss| Residual | ME
Sample Mass ocv Mass ocy OCV | Other
No. /g N /g v 1% % Event
oor | qaimers . | samie | 428 59.713 4.26 0.01 [ 100.00
M | e, | e9ss | 4% 59. 531 4.26 0.01 100.00 | O
ICYCTEATo =q A7 4" I & 26
003 TRy v 59. 457 1. 26 59. 454 4.26 0.01 100. 00 0
ICICES R -q G -
004 | e aed | BO-TER| L6 59. 789 4.25 0.01 99. 77 0
= ICVCTER W £G. 20/ = 9e -
005 6 11 i 59. 694 4.26 59. 691 4.25 0.01 99.77 0
ICYCTELTTH =
008 | e s | S %0 59. 365 1.26 0.01 | 100,00 [ O
07 | joorriee | 99888 | 426 | 50.853 | 4.25 0.00 | 9.7 | O
s 1ICYCE A FedL e = =
008 R ity e 59.518 4.26 59. 516 4.25 0.00 99. 77 0
ICYCTER RS B ~or BT
005 | b e | £9-690 | ¢ %26 59. 685 4.26 0.01 100.00 | ©
10CE S E S : Compedt e
010 1GYC Fully charged 59. 510 41.26 59. 503 4,25 0.01 99. 77 0
Ifj\ F;_E This space Intentionally

£ix: L-7H V- D-FR R-3REL PR KO-k, REA. LMK, L. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% RHAE LA sy
No. i Name of Test Items Shock
i T XA 8T Before RAeE  After AERE 4!]4.%-.%,& $he
A Sample Status F¥ | FReE | AE 349, /& | Mass Loss | Residual | %
Sample Mass ocv Mass ocv OIEV Ot’her
No g TAY /g A" % %o Event
o0 | e | eema | 408 59.713 | 4.25 0.00 99.77 | ©
002 | ekt | so.53¢ | 426 | 59.535 | 4.26 0.00 100.00 | ©
003 | oerckaRw | 59.454 | 4.26 | 59.456 | 4.25 0.00 99.77 | ©
001 | giEska | 59789 | 425 | so.789 | 4.25 0.00 100.00 | O
005 | joenwekm | se.691 | 425 | 59690 | 4.26 0.00 | 100.00 | O
006 | oeraex® | 50.365 | 426 | 59.366 | 4.2 0.00 | 100.00 | ©
007 | jomnkek® | s0.853 | 4.25 | so.8s1 | 426 0.00 | 100.00 | ©
008 | oiaxexm | ses6 | 425 | so.si4 [ 426 0.00 | 100.00 | O
009 | ol | so.685 | 4.26 | 59.685 | 4.26 0.00 | 100.00 | O
010 | oeraard | 59.503 | 4.25 | s9.507 | 4.25 0. 00 100.00 | O
oL T sp?::‘i:;::;iunauy

ik L-7#iE V-imA D-MR R-aRE F-R X 0-A#K, LHA. LA LA, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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<l 5 BB LA G e

No. Name of Test Items External short circuit
st e Mai# Eoifmﬁ;friniﬁm FR R
Sample No. Sample Status e Other Event

i ICY(’;(.}Y’ﬁﬁv%ii_?rged 54.5 0

e IC‘!'(licr;gﬁf'tﬁ;Eged 55.0 0

s ltYéc:Eﬁ??hﬁged 53.2 0

= 1cx'::c:f-.ﬁ?:th$ge'.u 54.7 0

Lo mitlf.ﬁ? iﬁigcd 55.3 0

o 1cxc(l(uﬁv% ?.E_:iged 54. 4 0

o 1(?‘.'(13(:;!;:-:417_‘!‘:??1)'4‘%“(1 55.2 0

e
008 1('\'(&?’53? c.f-ih:zi‘gcd 59.2 0
e ICYé(:;Eﬁﬂ%ged 55.0 0
<oy

o4 10‘(17%‘33;{;3*:@ 55.1 0

U‘EFfﬁ This space intentionally left

hlank

&iz: D-BRR R-3E F-RK 0-RMBK. ARK. LaH,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 #3A B £ 4R #E
No Name of Test [tems Crush
3 o -4
AEOS il M #Eitf;zﬁffmmiture FALRLE-
Sample No. Sample Status s C p Other Event
1CYC S0NEETR P
011 1CYC 50% Capacity 25.3 O
5 1CYC 50%ZEdd 08 &
gre ICYC_50% Capacity 25.3 0
10YC 50%% it .
s ICYC 50% Capacity 25.5 0
1CYC S0REE i
4 1CYC 50% Capacity 25. 7 0
] 1CYC SO0%EHt 9,
b 1CYC 50% Capacity 24.8 &
SR AR This space intentionally left blank

ik D-ARAR F-RK 0-AFK, RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A 3 BRARLH %S
No. Name of Test Items | gyercharge
kg HoRA Freg g
Sample No. Sample Status Other Event
x 1CYCTE A e (8]
016 1CYC Fully charged
017 ICICREHRS 0
: 1CYC Fully charged
018 ICYCR AT 0
1CYC Fully charged
019 ICYCESTFEH 0
5 1CYC Fully charged
020 S0CYCES T 0
= 50CYC Fully charged
021 50CYCTEL TR 0
& 50CYC Fully charged
02 S0CYCTESTER 0
2 50CYC Fully charged
023 50CYCTEATEL 1)
S 50CYC Fully charged
B FE This space intentionally left blank
L2 4

Fix: D-fEIR F-RK 0-RMBAR, ARX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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A5 8 BB 8 2 A AR
No. Name of Test Items Forced discharge
#ﬁv“‘g’ #&ké _E_‘&m g
Sample No. Sample Status Other Event
7 ICYCREA Ul
024 1CYC Fully discharged 0
o ICYCTEATE
025 1CYC Fully discharged 0
5 1CYCTEATd
026 1CYC Fully discharged 0
1ICYCTEAIE
027 ICYC Fully dischargsd 0
j ICYCHE SN
a
028 1CYC Fully discharged i
ICYCrE& X
2
029 1CYC Fully discharged 0
1CYCoE 2l
030 1CYC Fully discharged 0
1CYCTE A TR
031 1CYC Fully discharged 0
ICYCTE Ay
2
032 1CYC Fully discharged 0
1CYCoE 4R
033 1CYC Fully discharged 0
] 50CYCIE A
031 50CYC Fully discharged 0
= S0CYCTE4 i
035 50CYC Fully discharged 0
S50CYCSERHK A
036 30CYC Fully discharged 0
S0CYCHER TR
o
037 50CYC Fully discharged 0
S0CYCES iR
038 50CYC Fully discharged 0
SOCYCSES A
039 50CYC Fully discharged 0
- S0CYCIELAL R
040 50CYC Fully discharged 0
50CYCTE4 e
041 50CYC Fully discharged 0
50CYCHE4 R
012 S0CYC Fully discharged 0
50CYCSELR(H
043 S0CYC Fully discharged 0

&iE: D-f#is FARK 0-RMK. RAAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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.BL234
, ‘Raxed Capacity : 3900mAh/14 82Wh'
‘Typical Capacity : 4000mAh/15.2W
I+ /Nominal Voltage : 3.8V=—==
EfE & /Limited Charge Voltage: 4 35V
;Y S?andard GB/T 18287-2013
=B RE "’J

<9

v 05 09 OL 03 06 ()L O R Ot Oy QF B ¢

06 00% o1 oz oz or 05 oo o oy 06CQ% oy




Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



